STEALTH-12 SPARE PARTS

June 16, 2016

ITEM MAXCUT

NUMBER PART NUMBER DESCRIFTION
1 80010 Rear Handle
2 80020 Safety Release
3 80030 Throttle Trigger
4&5 90010 Screw & Barrel Nut (1/4" OD x 1", 10-24 THD)
6 90020 Spring (Safety Release)
7 90030 Screw (1/4-20 x 3" SHCS)
8 30030 3-Port Hydraulic Valve
9 10040 Spool Linkage
10 90040 Roll Pin (5/32" x 1/2" Long - Upper)
11 90050 Roll Pin (5/32" x 5/8" Long - Lower)
12 40010 Spool Cover
13 90060 Screw (8-32 x 3/8")
Quick Disconnect Fitting — Supply
14 30040 (Female 3/8" body x Male JIC-8)
15 30050 Quick Disconnect Fitting - Return

(Male 3/8" body x Male JIC-8)

18 30070 Water Hose Fitting (1/4" barb x 1/8" NPT straight)

Hydraulic Hose - Supply and Return

19 30080 (Starflex 3000 -08 x 12" w/ 1/2" JIC Swivel)
20 30090 Water Inlet Hose (3/8" ID x 13")
22 80040 Saw Frame
23 20010 Bar Stud
24 10080 Wear Plate - Guide Bar
25 10020 Clamping Plate - Guide Bar
26 80050 Cover
27 90070 Snap Ring - Cover Retaining Nut (9/16" Shaft Size)
28 20020 Cover Retaining Nut
29 10030 Handle (Tube)
31 20050 Threaded Insert - For Tube Handle
32 40020 Hand Guard
33 10060 Bracket - Handle to Saw Frame
34 90090 Washer (1/4" ID)
Hose - Water from Valve to Saw Body
36 30110 (1/4" 1D x 10.5")
37 90110 Screw (1/4-20 x 3/4")
38 90120 Hose Clamp (7/16" ID for 1/4" hose)
39 30010 Hydraulic Flared Tube - Supply, Valve to Motor
40 30020 Hydraulic Flared Tube - Return, Motor to Valve
43 30140 Fitting - Hydraulic

(Male JIC-8 to Male SAE-8 O-ring, 90°)
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Fitting - Hydraulic
44 30150 (Male JIC-8 to Male SAE-8 O-ring, 45°)
45 30160 Motor
46 90130 Screw (3/8-16 FHCS x 1.25")
47 90140 Washer (3/8" ID)
48 90150 Nut (3/8-16 Nylon Lock)
53 20030 Tensioner Carriage
56 10070 Washer Plate
57 10050 Strike Plate
58 50010 Bumper - Rubber
60 20040 Tensioner Screw
61 70020 Warning Label

Water Hose Fitting - Saw Body In
65 30170 (1/4" barb x 1/4" NPT, 90°)
67 90190 Snap Ring - To Retain Sprocket (5/8" Shaft Size)
68 70040 Personal Protection Equipment (PPE) Label
69 10100 Cover Bracket
70 90020 X-Profile O-ring (3/16" Cord Stock ~21.5" Length)
71 30200 Felt Washer (5/8" ID)
72 10140 Bumper Screw
73 10110 Bumper Frame
75 30180 Water Hose Fitting (3/8" barb x 1/8" NPT, straight)
76 30190 Hose Clamp (11/16" ID for 3/8" hose)
77 10120 Scrench Clip
78 10130 Scrench Hub
79 10160 Scrench
82 70010 “Made in USA” Label
83 10170 Support Washer
84 90240 Star Washer (1/4” D)

1000 30210 Shaft Seal
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